
   

©2003 SPORTON International Inc..SAR Testing Lab                                     Page 38 of 40 
This report shall not be reproduced except in full, without the written approval of Sporton. Rev.00 
 

FCC SAR Test Report  Test Report No ﹕ O411615-01-F 
     
    

 
11.3 Left Cheek 
 

Bands Chan. Freq. 
(MHz) 

Modulation 
type 

Conducted 
Power 
(dBm) 

Power 
Drift 
(dB) 

Measured 
1g SAR 
(W/kg) 

Limits
(W/Kg)

Results

512 (Low) 1850.2 GMSK 29.3 - - 1.6 Pass 
661 (Mid) 1880 GMSK 28.9 - - 1.6 Pass 

EB-A101 

PCS 
810 (High) 1909.8 GMSK 28.6 - - 1.6 Pass 
512 (Low) 1850.2 GMSK 29.2 -0.06 0.567 1.6 Pass 
661 (Mid) 1880 GMSK 29.1 -0.01 0.64 1.6 Pass EB-A100 

 
PCS 

810 (High) 1909.8 GMSK 29.3 -0.005 0.623 1.6 Pass 
 
11.4 Left Tilted 
 

Bands Chan. Freq. 
(MHz) 

Modulation 
type 

Conducted 
Power 
(dBm) 

Power 
Drift 
(dB) 

Measured 
1g SAR 
(W/kg) 

Limits
(W/Kg)

Results

512 (Low) 1850.2 GMSK 29.3 - - 1.6 Pass 
661 (Mid) 1880 GMSK 28.9 - - 1.6 Pass 

EB-A101 

PCS 
810 (High) 1909.8 GMSK 28.6 - - 1.6 Pass 
512 (Low) 1850.2 GMSK 29.2 -0.003 0.462 1.6 Pass 
661 (Mid) 1880  GMSK 29.1 -0.02 0.547 1.6 Pass EB-A100 

 
PCS 

810 (High) 1909.8 GMSK 29.3 -0.003 0.462 1.6 Pass 
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11.5 Body Worn-keypad up 
 

Bands Chan. Freq. 
(MHz) 

Modulation 
type 

Conducted 
Power 
(dBm) 

Power 
Drift 
(dB) 

Measured 
1g SAR 
(W/kg) 

Limits
(W/Kg)

Results

512 (Low) 1850.2 GMSK 29.3 - - 1.6 Pass 
661 (Mid) 1880 GMSK 28.9 -0.07 0.131 1.6 Pass 

EB-A101 

PCS 
810 (High) 1909.8 GMSK 28.6 - - 1.6 Pass 
512 (Low) 1850.2 GMSK 29.2 - - 1.6 Pass 
661 (Mid) 1880 GMSK 29.1 -0.03 0.167 1.6 Pass EB-A100 

 
PCS 

810 (High) 1909.8 GMSK 29.3 - - 1.6 Pass 
 
11.6 Body Worn-keypad down 
 

Bands Chan. Freq. 
(MHz) 

Modulation 
type 

Conducted 
Power 
(dBm) 

Power 
Drift 
(dB) 

Measured 
1g SAR 
(W/kg) 

Limits
(W/Kg)

Results

512 (Low) 1850.2 GMSK 29.3 - - 1.6 Pass 
661 (Mid) 1880 GMSK 28.9 - - 1.6 Pass 

EB-A101 

PCS 
810 (High) 1909.8 GMSK 28.6 - - 1.6 Pass 
512 (Low) 1850.2 GMSK 29.2 - - 1.6 Pass 
661 (Mid) 1880 GMSK 29.1 0.07 0.13 1.6 Pass EB-A100 

 
PCS 

810 (High) 1909.8 GMSK 29.3 - - 1.6 Pass 
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Appendix A - System Performance Check Data 
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Appendix B - SAR Measurement Data 
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Appendix C – Calibration Data 
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